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Recommendations on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests

and Criteria (ST/SG/AC.10/11/Rev.7/Amend.1, 38.3)

& ;4% B Client Information

ZAERAL BN B IE T AR A A
Applicant Vina International Holdings LTD
AT YT B PR 4 Kl 2R % 26 5 D #k 101-2, 201-2
Avplicant Address 101-2.201-2, D building, No. 26, East Chang Long RD, FuchengAo, Pinghu
PP Town, Longgang District, Shenzhen, China
P bR
Trade Mark /
H s TS IR B ISR TARA A
Manufacturer Vina International Holdings LTD
s 7 PRYIT I i DXL 04 (K AR % 26 5 D #45 101-2. 201-2
Manufacturer Address 101-2.201-2, D building, No. 26, East Chang Long RD, FuchengAo, Pinghu
Town, Longgang District, Shenzhen, China
C BN 56 &8 1A PR A
Factory Vina International Holdings LTD
o R T RN e 5 DX P A I K e AR % 26 5 D #k 101-2. 201-2
Factorv Address 101-2.201-2, D building, No. 26, East Chang Long RD, FuchengAo, Pinghu
Y Town, Longgang District, Shenzhen, China
R AR LA,
Contact Number 18569790464
HL I A :
E-mail salesl6@vinacn.com
I
Website /
/5B Sample Information
B AR YA
Name of Sample Power Bank
U —
M?:;ZI P322.71
|
M.*% 5000mAh, 19.25Wh
Ratings
FEm B0 LEgEi)
Sample color Black
B R SR> T B * 5 [
Sample Size 107.1*69.9*15.4mm
P HL S A
Internal Cell Model 706074
37 TN
P %M% 3.85V, 5000mAh, 19.25Wh
Internal Cell Ratings
DURE 2 ‘ -
Test Sample No Fiyl/Battery: 240774955-B01~B18; i /Cell: 240774954-C01~C30
FEFEH ]

Receipt Date

2024-07-10
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WRITH Test Iltems
] I3 H 44 5K g5 #
Clause Name of Test Items Conclusion Remarks
38-3-4-1 %E*ﬁm ﬁﬁ B
Altitude simulation Pass
T.1
38.34.2 R i B
T2 Thermal test Pass
38.3.4.3 R @ B
T3 Vibration Pass
38.3.4.4 Wk ol B
T4 Shock Pass
38.34.5 SN B4 i ~
External Short- circuit Pass
T.5
38.3.4.6 s . :
- T JEit Prismatic Cell
e (4 Impact  [X]#% % Crush Pass st
38-3-4-7 ﬁ’g?ﬁ% @ﬁ B
T7 Overcharge Pass
38.3.4.8 L it )
T8 Forced discharge Pass
%71 Remark:
IRRE RS ALY Testing sample condition code:
D 1 ]G 2 JG5¢ 478 .1 cycle fully charged.; @25 IX1EH 2 )& 56 4 78 H.25 cycle fully charged.;
@ 1 AEH 2 JG 58 4. 1 cycle fully discharged.; @25 X1 2 Ja 58 4 Ji Fi.25 cycle fully discharged.;
® 1 )P 2 Ja 78 H 50%.1 cycle 50% charged.;  ©25 ki 2 J5 78 H 50%.25cycle 50% charged.;
#5 Test Conclusion
2K, IZRE T A AR HEEDR
After testing, the sample meets the standard requirements.
AR HII R O B, R OAER R S LA B AR, AR, 451, Joaefiasl 5 Bare
— B, AT
The test samples in this report are black. Purple and Titanium color samples are different from the test
sample only in color, and their content, structure and composition are consistent with those black samples,
which will not affect the inspection.
BARE RIRAEN S, KRR, JRAERMAS, HMAE. 5FiEdm5: BCTC2407522307B.
This report is a derivative report. According to the requirements of the entrusting party, the battery model
are derived. The others remain unchanged. Original report number.: BCTC2407522307B.
IRAERTEXT R T
The comparison before and after derivation is as follows:




W W
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| | 4 REfmEReport No.: BCTC2412478348B
i H JE AR RAEAR
ltem Original report Derived report
WS BCTC2407522307B BCTC2412478348B
Report No.
=]
ME(:);ZI WPBS5in15 P322.71

L TIEHIN, ATEAMEZE RN, WAL B85 H R R
As judged by the project, there is no need to make up the difference test, and the test conclusion is directly
guoted from the original report.
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T.1 HEBERL Altitude Simulation

A ST F AR IR 2 92025°C . KAUE /AN K T 11.6kpa 855 1 A7 A /-F-6h
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C)

e Acceptance criteria:

TR oM To il JCRER LR TE KIS s It S AT i R AN T B
[+ F90%.

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

b | s [ DREOON g g0 L CONOllR0E iﬁi?z& G
Sample No. Sample | i A5 Weight | A RD WIS ot residual |Results
Condition |Before Test| After Test Loss |Before Test|After Test Voltage
BO1 @) 149.665 149.665 0.00 5.157 5.157 100.0 A, B
B0O2 @) 149.237 149.236 0.00 5.175 5.175 100.0 A, B
BO3 @) 149.415 149.415 0.00 5.162 5.161 100.0 A, B
B0O4 @) 149.288 149.287 0.00 5.158 5.158 100.0 A, B
B0O5 ® 149.180 149.180 0.00 5.170 5.170 100.0 A, B
B06 @ 149.703 149.703 0.00 5.171 5.170 100.0 A, B
BO7 @ 149.798 149.797 0.00 5.175 5.174 100.0 A, B
B0O8 @ 149.520 149.519 0.00 5.143 5.143 100.0 A, B
B09 ® 149.535 149.535 0.00 5.151 5.150 100.0 A, B
B10 ® 149.300 149.299 0.00 5.146 5.145 100.0 A B
4 R /Results:

ATl MR, . 3. Jo% K. No leakage, No venting, No disassembly, No rupture,
No fire.

B -5 FE AN T B HLE 190%.  Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

C -H'E. Others (please explain).
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T.2 BERY Thermal test

R RAET2+2° CIIREE TR E 2 /06N, ARG TTE-4012° CHIMREEHSUE 2 /D64,
i P52 2 45 1) B R TR B NS ) 243043 o A BEAEFA 10U, B Jm R A AE20£5° CHIPR B Hh 5 B 24/ N

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40£2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20£5°C).

XFT R HES, A e i A I HH R0 PR B 8] e 2 124 /N
For large cells and batteries, The duration of exposure to the test temperature extremes should be at
least 12 hours.

EEZYEN] Acceptance criteria:

ToIRR . oM T TORR AL A KR s S B It P O % e s AN T K T %
£ 1790%.

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

b | PoI D OO 509 IECNOlRGE I?ii(?ngg/e s
Sample No. Sample | A7 A5 Weight | i WS | of ecidual |Results
Condition |Before Test| After Test Loss |Before Test|After Test Voltage
BO1 ® 149.665 149.621 0.03 5.157 5.149 99.8 A, B
B02 ® 149.236 149.195 0.03 5.175 5.167 99.8 A, B
B0O3 ® 149.415 149.372 0.03 5.161 5.150 99.8 A, B
B0O4 @) 149.287 149.225 0.04 5.158 5.149 99.8 A B
BO5 @) 149.180 149.137 0.03 5.170 5.160 99.8 A B
B06 ® 149.703 149.658 0.03 5.170 5.161 99.8 A B
BO7 ® 149.797 149.743 0.04 5.174 5.165 99.8 A, B
B0O8 @ 149.519 149.477 0.03 5.143 5.135 99.8 A, B
B09 @ 149.535 149.492 0.03 5.150 5.142 99.8 A, B
B10 @ 149.299 149.261 0.03 5.145 5.134 99.8 A, B
7t W /Results:

A-TlRil. EMS. B, BWE. % K. No leakage, No venting, No disassembly, No rupture,
No fire.

B -l 5 HE AT A FELE 1190% . Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

C-HE. Others (please explain).
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T.3 #@3}h Vibration

FE b A [ M 22 e EIR BN & B 1 Lo IRBLLIESZBIE R, MTHZHEIN%200Hz, A58/ [H1 3] 7HZ
—ME, —NMEAFEES B XPRE S A A FLAREE B T ) S AT 3AN AN 120K I RENIRBN T
I 0 A L 3 B R T THi/Cells and batteries are firmly secured to the platform of the vibration machine
without distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
sinusoidal waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
St T F S AT/ B For cells and small batteries:

PRI A NTHZIT IR DR R Lgn B R 2 BB A 9 18HzZ, AR5 KRR CR 15 7E0.8mm (S F£1.6
mm) FEHE AR B 2 5 KN iE IR 2)8gn (M £ H50HZ), A fe KN id AR FFE8gn B B4R 1 i £ 200 Hz.
From 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 8 gn
occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is

increased to 200 Hz.
ST K For large batteries:

PRI NTHZIT IR DR FF Lgn i) R s 2 BB A% 9 18HzZ, AR5 4RI CR 15 £E0.8mm (S F£1.6
mm) FER ARSI FE IR B 2gn (20 825Hz), K45 K I FE CRRF AL 2gn B 2452 5 n 2]
200Hz.,

From 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn
occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is
increased to 200 Hz.
2N Acceptance criteria:

TR TS T OB LA TG KIS s BB I 5 R 6 H s AR T i i
£ £190%.

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

b | Po OO g0 LIECNOlRGE iﬁii?;;e sE
Sample No. Sample | AR A5 Weight | Ml WS | of ecidual |Results
Condition |Before Test| After Test Loss |Before Test|After Test Voltage
BO1 @ 149.621 149.621 0.00 5.149 5.149 100.0 A, B
B02 @ 149.195 149.194 0.00 5.167 5.167 100.0 A, B
BO3 @ 149.372 149.372 0.00 5.150 5.149 100.0 A B
B0O4 @ 149.225 149.225 0.00 5.149 5.149 100.0 A, B
BO5 @) 149.137 149.136 0.00 5.160 5.159 100.0 A, B
B06 ® 149.658 149.657 0.00 5.161 5.161 100.0 A, B
BO7 ® 149.743 149.743 0.00 5.165 5.164 100.0 A, B
BO8 ® 149.477 149.476 0.00 5.135 5.134 100.0 A, B
B09 @ 149.492 149.492 0.00 5.142 5.142 100.0 A, B
B10 @ 149.261 149.260 0.00 5.134 5.133 100.0 A B
7t R /Results:

A-TIR. Bl T, 3. %K. No leakage, No venting, No disassembly, No rupture,
No fire.

B -Mia 5 AN T AT HLUE 90% . Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

C -H'E. Others (please explain).
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T.4 M Shock

DURE BT P PR 2R I 58 (R A /LR A, R A A% 28 52 WA N T3 2 04 150gn P bk = £ 105 1] Ay
ems IR L, Fah, KR R RS N 1% 22 2 W AR Nk B2 J'50gn BA K bk 5 22 I 1) 9 1 1ms F 2 1E 5%
7 A R 52 B A2 IE Sl (A s B R T r i A T . X TN R, Dk R AR N ] 6%
P00 T ORI R, Kt D11 T TSR A 2 ORI SR T SR0E 2 i A N

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6 milliseconds. Alternatively, large cells may be subjected to a
half-sine shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds. Each battery shall be
subjected to a half-sine shock of peak acceleration depending on the mass of the battery. The pulse duration
shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below are
provided to calculate the appropriate minimum peak accelerations.

Battery Minimum peak acceleration Pulse duration

150 gaor result of formula

I 100850
Acceleration(g,) = ‘ — ‘
W mass

Small batteries 6ms

whichever is smaller

50 gaor result of formula

["30000
Acceleration(g,) = | |

\

Large batteries mass® 1l ms

whichever is smaller

@ Mass is expressed in kilograms

FEANDUTRE il Z0E = FLAH 2 B F it 22 2 7 A I IE 7 [ 252 =ik vhile, BAE A OT M 252 =k
iy, EALaZ18I .

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

EEZENAcceptance criteria:

TR T o o LR T KGR AR BRI A PR i f S AR T T B
£ £190% .

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

b | Pt T QWO g0 LIECONRGE 2’@??3555@ s
Sample No. Sample | i A= Weight | JlJiAR] WIS | ot residual |Results
Condition |Before Test| After Test Loss |Before Test|After Test Voltage
BO1 @) 149.621 149.620 0.00 5.149 5.149 100.0 A, B
B0O2 @) 149.194 149.194 0.00 5.167 5.166 100.0 A, B
BO3 @) 149.372 149.372 0.00 5.149 5.149 100.0 A, B
B0O4 @ 149.225 149.224 0.00 5.149 5.148 100.0 A, B
BO5 @ 149.136 149.135 0.00 5.159 5.159 100.0 A, B
B0O6 @ 149.657 149.657 0.00 5.161 5.160 100.0 A, B
BO7 @ 149.743 149.742 0.00 5.164 5.163 100.0 A, B
BO8 ® 149.476 149.476 0.00 5.134 5.134 100.0 A, B
B09 ® 149.492 149.492 0.00 5.142 5.141 100.0 A, B
B10 ® 149.260 149.259 0.00 5.133 5.133 100.0 A, B
45 1 /Results:

AR, B, B, iR, £F K. No leakage, No venting, No disassembly, No rupture,
No fire.

B -Miat 5 F AN TR AT AL f190% . Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

C -H'&. Others (please explain).
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T.5 445 External short circuit

A RE TR B S R IVIRAIRE . 57 + 4°C, FEM TR EBEIREE N B — Bt e .
The samples were shall be heated for a period of time noted below, to reach a homogeneous stabilized
temperature of 57 £ 4°C, measured on the external case:
DX/ AN B 7 /0 2 526/ . Small cells and small batteries: 6 hours.
CIRHES AR b 5 /b 2 5 12/Mf . Large cells and large batteries: 12 hours.
OJ NI, KRR R ST R4 TS hours, assessed depended on the size and design of
the sample.

SR JE R I SR /N T 0. LRR A ) P BEL e B adE AT R, L)
The samples were then subjected to a short circuit condition with a total external resistance of less than 0.1
ohm, until:

NEES, /N RT K L ESFor Small cells, small batteries and large cells:

FERAPRIRE R E 257 + 4° CZJERFFE MRS LT L L,

1 hour after the external case temperature of sample has returned to 57 + 4°C.
K Ha it For Large batteries:

b R TR 2T BT B IR T — 2, R ORI T8 .

After the external case temperature of sample has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

152 %2 #E U Acceptance criteria:

Hyth R IR EA T 170°C, MK RIS A G 6h S FER T il oGS, B KRR A

The external temperature does not exceed 170°C, and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

B 55 FeAR S W I BFIE (°C) 21
Sample No. Sample Condition (V)Voltage Before Maximum Temperature Results
P Test

BO1 @ 5.149 57.8 A B
B02 @ 5.166 57.5 A B
B03 @ 5.149 57.7 A B
B04 @ 5.148 57.5 A B
B05 @ 5.159 57.9 A B
B06 ®@ 5.160 58.2 A B
BO7 @ 5.163 57.9 A B
B08 @ 5.134 58.0 A B
B09 @ 5.141 58.2 A B
B10 ©) 5.133 58.5 A, B

45 Results/:
A DR PRI S5 SR S eh P WERAE S E /. ek %, B KILE K ENo disassembly, No rupture, No fire
during the test and within six hours after the test...
B -Hijth R Hi 5 ¥ A #11170°C. The external temperature does not exceed 170°C.
C -H'E. Others (please explain).
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T.6 & Impact /$FE Crush

[ & impact GEA THEAZKTFRET 18mm I FH A HitsApplicable to cylindrical cells greater than or
equal to 18 mm in diameter)

BERERAE — AP F I . ¥ — B4R N15.8 mmz0. 1mm. KA /N T-6em 1) 316 N5 AR FE I I 1 i
RS RCE JE, B i N9.1 kg+0.1 kg E Y M61+2.5 cmif) = I [l RE & . The sample cell or component cell
is to be placed on a flat smooth surface. A 15.8 mm+0.1mm diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the centre of the
sample. A 9.1 kg+0.1 kg mass is to be dropped from a height of 61+2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on
the falling mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from
the horizontal supporting surface.

Pzl (ORE S, NN 5P E AR TP AT I SRR R 0 B ELA£15.8 mm:0. Tmim &S i 3% i A Al
B MR R — ) dE . The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15.8 mm+0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be subjected to only a single impact.

Xl ECrush (&R AR 0K, B8 M/AH SR B AR ER 18mm B E T Bt Applicable to
prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in diameter)

R BAE AT Z B IS, Hs I EEIHNCR,  7E26 — Ml L RE R K2 91.5em/s. I Rfakit
17, BEFHBLL N =FEM 2 —: A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to
be continued until the first of the three options below is reached.:

() Jita in 771 #1]13kN+0.78kN/The applied force reaches 13kN+0.78kN;

(b) #EhK HLE R % %2/ 100mV/The voltage of the cell drops by at least 100 mV;

(c) ML A TEIA R IR R FE1150% L _E. /The cell is deformed by 50% or more of its original thickness.

BAT TR BARAR F O LM 5 B ) — T e s o R T/ T 2 RO N AP SBR[ AT I A5 0l 2 L
71l . A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

AR AFREN, HHEREZ—U0tE . s 4S5 05 R R B 526/NT . Each test cell or
component cell is to be subjected to one crush only. The test sample shall be observed for a further 6 h. The
test shall be conducted using test cells or component cells that have not previously been subjected to other
tests.

R EN| Acceptance criteria

R R TR E AL 170°C, M NS R E6h N LSRE R To il o, o KR KA.

The external temperature does not exceed 170°C, and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

FEdh oS FERIRAS Mt s (V) Bl (°C) g
Sample No. Sample Condition | Voltage Before Test |Maximum Temperature Results
co1 ® 3.754 22.5 A B
Cco2 ® 3.752 22.7 A B
Co3 ® 3.754 22.4 A B
co4 ® 3.754 22.9 A B
C05 ® 3.753 22.6 A B
C06 ® 3.752 22.3 A B
co7 ® 3.753 22.8 A, B
cos8 ® 3.754 22.6 A B
C09 ® 3.753 23.0 A B
C10 ® 3.752 22.4 A, B
2 F/IResults:

A - R AN SR E6h N LEAE S oo i oRiE. o KR KA. No disassembly, No rupture, No fire
during the test and within six hours after the test.

B -t R [ 5 E A 1E170°C. The external temperature does not exceed 170°C.

C -J'&. Others (please explain).
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T.7 78 B (BESAE R A LR) Overcharge

FEZMS,  BL 2 £ B )3 3 B RR R B KRR 78 R LN A it 7e F, - DUt 8] D 24 /N o 00 /) B s
T

The charge current shall be twice the manufacturer's recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows:

() Gn SR P BRI 7o F R R ANEE L 18V, AR Y B /0N 78 s I A ) 3k P B PR ) K 7 L R S Y R £
A 22V 2 I /NE . 1 When the manufacturer's recommended charge voltage is not more than
18V, the minimum voltage of the test shall be the lesser of two times the maximum charge voltage of the
battery or 22V.

(b) 4n SRl & pei MR 7o FE R B 18V, AR ) B /)N 78 FE F s N 127 2 ) 3k e B PR ) e K 7 FL P S Y 1.2
f%. /When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

MRAEIA G IR BE NEAT, W RREE 24 /i,

Tests were conducted at ambient temperature 20 £ 5°C. The duration of the test was 24 hours.

2N Acceptance criteria:

MR FNER G 7 R ARG TR . ol KBLRK L
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

FRGE | RIS B (V) AREAmA | Oversherge | em
Sample No. Condition Voltage of Before Test Ovceurrcrr;?]rtge 7S LR (V) Results
Bll @ 5.148 A
B12 @ 5.170 A
B13 ® 5.154 A
B14 ® 5.169 A
6000 22
B15 @ 5.171 A
B16 @ 5.172 A
B17 @ 5.147 A
B18 @ 5.157 A
25 R IResults:

A - A G 7 RN MR ek . Tl KL R KA. No disassembly and no fire during the test and
within seven days after the test.
B -H'& . Others (please explain).

2/
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T.8 3&#IB H Forced Discharge

FEZE T, WA B ERAE 12V B AR AT R f i, e B F U B4 A B RS 4 F I 9 32
R FR B ORI H LA

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

Fi R PR H, H AR I A TG DU FL S b P 5 i KN D 2R 1 AR OR SR AR, A HL R PR i T F B ] (/N )
HIUE 25 5 AW AR HL IR (22 55 -

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

2 HEN|Acceptance criteria:

A S HG 7R N REERE R TC AR . ToE KR K

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

FEh i~ FEARAS WIETBORHIR (mAD HAHT HL £ (V) ERPR
Sample No. Condition Initial Discharge Current Voltage Before Test Results
Cl1 ® 3.226 A
C12 ® 3.201 A
C13 ® 3.218 A
Ci14 ® 3.226 A
C15 ® 3.227 A
Cl6 ® 3.211 A
C17 ® 3.216 A
c18 ® 3.229 A
C19 ® 3.200 A
C20 ® 3.193 A
5000
c21 ) 3.211 A
C22 @ 3.197 A
c23 ) 3.214 A
Cc24 ) 3.232 A
C25 @ 3.213 A
C26 ) 3.200 A
c27 ) 3.208 A
c28 ) 3.212 A
C29 @ 3.189 A
C30 @ 3.225 A
2t Results:

A - R AN G RS 7 R N LS i iR . o2 KIS K42 . No disassembly and no fire during the test
and within seven days after the test.
B -f'&. Others (please explain).
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Power Bank

Model: P322.71

Manufacturer: ﬁ
Vina international Holdings LTD
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CA
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& &5 8 Equipment List
F5-No. 4 F#RName # S-Model %455 Series No.
YA s o SRR I
1 A 2 B S L GX-3020-Z BCTC-BAT-006
Altitude Simulation Tester
2 PR IR A S A BTKS5-150C BCTC-BAT-009
Temp & Humi. Chamber i U
FLRE IR B IS AL
3 Electromagnetic Vibration EV2010H0606 BCTC-BAT-065
Tester
Y S RIA
4 AL SKT100 BCTC-BAT-066
Shock Tester
TR YA BRI AL
S) Thermal Control Short GX-6055-B5 BCTC-BAT-015
Tester
6 "I I AR AL BE-6045-5T BCTC-BAT-067
Battery Crush Tester i i T
AP B
7 . . AT526 BCTC-BAT-024
Ac internal resistance tester
BT RF
8 Electric Scale JJ1523BC BCTC-BAT-034
2 I R A
9 Multichannel temperature AT4516 BCTC-BAT-036
tester
Rk
10 direct-current load IT8512A+ BCTC-BAT-039
DCH ¥ FL Y&
11 DC direct-current IT6502D BCTC-BAT-042
Br R
12 Digital Multimeter UT139C BCTC-BAT-044
L 171 %K
13 direct-current load IT8512A+ BCTC-BAT-040
DCH. it LI
14 DC direct-current IT6502D BCTC-BAT-043
% P EE DAY
15 Multichannel temperature AT4516 BCTC-BAT-038
tester
i 1% £ Charging and
16 JuH B & Charging CT-4008-20V20A-NA BCTC-BAT-064

Discharge Tester

E: U B RENETERERNIA.

Remark: The above equipment are within the calibration cycle.
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1. RGBT FRRUIE IR ERIEEIS T LIRS ExR B,

2. iNIREREALRE=PEAE, FMEEBOEH.

3. MR SR 1IN E AR T,

4. MRS FTHEAREF T,

5. RIRNAEE RS G R AR

6. FRAVEXEEMETRAMIRY, TREAYHELMAS,

7. 7o CMA TSR ENIR S, (MERA. #8Z mebft A R RERREEHIBAYA.

8. AL ERIRERRFFS ISO/INECT17025 TRERIEK,

0 AXAMIREERIN, AEMEVISTREIS 15 RIEASITES, QHFTFEE,

ity b/Address: JREFNIMERXESHERNGXER—E 158 SIEM TR B ST B 12
2=

EBIR/TEL: 400-788-9558
HREZmAS/P.C.: 518103
fEE/FAX: 0755-33229357
MiEMebsite: http://www.chnbctc.com
WS &18lRFE/Consultation E-mail: bctc@bctc-lab.com.cn
¥ZRF/ERIN HRFE/Complaint/Advice E-mail: advice@bctc-lab.com.cn
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